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MODEL NO. 420S

ITEM PART NO. DESCRIPTION QTY NOTE
001 665263-1 POWER SUPPLY CORD 1.00-3-5.0   1
002 682540-6 Kábelvédo 9,3-90 682540-6*   1
003 265941-9 Önmetszo csavar M4x18   2
004 687053-2 Kábel-feszültségmentesíto 6870   1
005 687053-2 Kábel-feszültségmentesíto 6870   1
006 182503-7 Ház-garnitúra (jobbos + balos)   1

INC. 46
007 857025-3 NAME PLATE 420S   1
008 322406-5 Akasztóhorog 420S   1
009 162146-1 Szuro 420S   1
010 265941-9 Önmetszo csavar M4x18   4
011 152379-6 Fenékburkolat 420S   1
012 421380-5 Vezetogyuru 420S   1
013 343756-5 Ventilátorház 420S   1
014 265949-3 TAPPING SCREW BT 4X50   2
015 263002-9 Gumi csapszeg 4 263002-9   1
016 654069-2 Dugaszolóaljzat 654069-2   4
017 191946-2 Szénkefe CB-412   1
018 414736-9 Kilincs 420S   1
019 423207-5 Szuro 420S   2
020 414735-1 Dugós csatlakozó 420S   1
021 423203-3 Tömítés (B) 420S   1
022 421397-8 Gumi retesz 420S   2
023 423202-5 Tömítés (A) 420A   1
024 421416-0 Tömítoblokk 420S   2
025 265926-5 Önmetszo csavar M4x16 5   2
026 162148-7 Vibrátor-tengely 420S   1
027 258004-8 HasítottCsapszeg 2,5-16 420S   1
028 343778-5 Vibrátor 420S   1
029 911001-2 Trapézfeju csavar 3x6 911001-2   2
030 421381-3 Tartó-fedél 420S   1
031 265925-7 Önmetszo csavar M4x20 6   4
032 632255-5 Csatlakozósáv 420S   1
033 210017-7 Golyóscsapágy 607DDW*   1
034 253186-1 Lapos Alátét 7 4300SV/SB   1
035 681617-4 Szigetelo alátét 6800DBV   1
036 511983-4 Forgórész 220V 420S   1

INC. 33-35,37
037 210005-4 Golyóscsapágy 608DDW 210005-4*   1
038 633203-7 Állórész 220V 420S   1
039 159242-4 Csapágyfedél, komplett 420S   1

INC. 15
040 414734-3 Visszafutó lapátkerék 420S   1
041 313062-2 Karima 420S   1
042 241851-4 Ventilátor 94   1
043 322407-3 Alátét 6 420S   1
044 931303-0 #Hatlapú anya M6 931303-0   1
045 265948-5 Önmetszo csavar M4x30 4   6
046 182503-7 Ház-garnitúra (jobbos + balos)   1

INC. 6
047 651510-6 Kapcsoló ALA263 420S   1
048 645200-1 Zajszuro kondenzátor 645200-1*   1
049 631134-4 Szabályozó elektronika 200/220   1
050 686015-7 Dugaszoló aljzat 6820V   1
051 651905-3 Kapcsoló V-5G55-3C2 420S   1
052 414953-1 Kapcsolókar 420S   1
053 151371-9 Sapka, komplett 2106   1
054 655112-0 Dugós csatlakozó 420S   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 420S

ITEM PART NO. DESCRIPTION QTY NOTE
A01 414929-8 BUCKLE   4
A02 163314-9 BELT A   2
A03 414888-6 SQUARE RING   1
A04 444014-3 BELT B   2
A05 163335-1 WAIST BELT   1
A06 122234-6 NOZZLE ASS'Y   1
A08 411891-8 CORNER NOZZLE   1
A09 192278-0 HOSE COMPLETE  28-1.5   1
E01 654531-7 Csatlakozósáv N910/4305/4305T   1
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